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Overall Rating / Test Sonucu : PASSED / GECER
Report No/ Rapor No : 2020121502 ) ] . 1y . .
Applicant/Deney Sahibi : HZR MADENCILIK VE NAKLIYAT SANAYI TICARET LIMITED SIRKETI
Applicant Address / Adres : FEVZI CAKMAK MAH. 10758. SK. NO: 11 F KARATAY/ KONYA
Contact Person / Yetkili : Murat Ata
Contact Telephone / Telefon: 0507 783 05 50
Sample Accepted on / Numune Tarihi : 04.12.2020 : 11:40
Report Date / Rapor Tarihi : 15.12.2020
Total number of pages / Rapor Sayfa : 8 (Pg/Syf)
Sample ID : COTTON PLASTER
TEST ' METHOD  ResuLt

* | FLAMMABILITY TEST En ISO 13501-1 A1, 51, DO

* MOISTURE RESISTANCE TEST ASTMD2247 No View Changes.

* | SOUND INSULATION TEST TS EN ISO 10140-2 Rw = 32,6 dB

* | ANTIBACTERIALITY TEST JIS 7.2801:2012 Antibacterial.

Seal Customer Representative Laboratory Manager
Hasan KUTLU Hava Saniaydin

Test results, methods and other information about the sample shown in the relevant pages of this Report are based on the information specified in accordance with "Test Request Form (PR03-FO1) conveyed to us from the Applicant. Test results are
valid for the sample as identified above. Sample may not represent the lot which it belongs. This Report does not replace a Product Certificate. Full report or any part of it may not be reproduced or used for any other purpose without the written
permission of EUROLAB Laboratory. Sampling has not been done by us. Unsigned and unsealed Reports are invalid. Analysis as indicated with “*” are in the Scope of our Accreditation Certificate issued from OSAS according to TS EN ISO/IEC 17025,
Analysis as indicated with “** are performed at the external laboratories using accredited test methods according to TS EN ISO/IEC 17025 from OSAS. Possible extra notes may add with starting N! to related pages. Tested and remaining samples
will be keep in specified terms & conditions at test request and/or proposal form.Physically, chemically and microbiclogically decomposed samples are discarded regardiess of the storage period. Applicant can not claim any right in this regard. Results
are shown in this Report do not include Measurement Uncertainty values. Measurement Uncertainty values are not taken in consideration during Pass/Fail assessment the of test results shown in this Report. Evaluation of the test results using
Measurement Uncertainty values is the responsibility of the Applicant.
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EUROLAB ® (TURCERT TEKNiK KONTROL VE BELGELENDIRME A.S.)

It is prohibited to change any and all versions of this document in any manner whatsoever. In case of a
conflict between the electronic version (e.g. PDF file) and the original paper version provided by EUROLAB®,
the latter will prevail.

TURCERT Teknik Kontrol ve Belgelendirme A.S. disclaim liability for any direct, indirect, consequential or
incidental damages that may result from the use of the information or data, or from the inability to use the
information or data contained in this document.

The contents of this report may only be transmitted to third parties in its entirety and provided with the
copyright notice,
prohibition to change, electronic versions’ validity notice and disclaimer.

Pargalara bélinmesi de dahil fakat bununla sinirli kalmamak tizere, her ne sekilde olursa olsun, herhangi bir
bicimde isbu belgenin herhangi bir ve biitiin versiyonlarinin degistirilmesi yasaktir ve elektronik versiyon (6rn.
PDF dosyasi) ile EUROLAB® tarafindan temin edilen kagit versiyon arasinda bir ihtilafin mevcut bulunmasi
durumunda ise ikincisi gegerli olacaktir.

TURCERT Teknik Kontrol ve Belegelendirme A.S. isbu belgenin iginde ihtiva edilmekte olan bilgilerin veya
verilerin kullanilmas)ndan veya kullanilamamasindan kaynaklanan herhangi bir dogrudan, dolayli, arizi ve
kazaen ortaya gikan yukimlalikleri kabul etmemektedir.

isbu raporun icerikleri tiglinci taraflara yalnizca tam olarak ve telif hakki bildirimi, degistirme yasagi temin
edilmek suretiyle iletilebilir, bildirim ve tekzip bulunan elektronik versiyonlar gecerli olacaktir.

Environment / Ortam

The requirements and standards apply to equipment intended for use in / Uriine uygulanan standartlar ve sartlar asadidaki

ortamlar igin gegerlidir:

X Residential (domestic) environment / Ev ve benzeri ortam
X Commercial and light-industrial environment / Ticari ve hafif-endiistriyel ortam
X Industrial environment / Endiistriyel ortam

Medical environment / Tibbi ortam
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RESULTS / SONUCLAR

1. FLAMMABILITY TEST

EN IS0 13501-1
Building products and structural elements, fire classification. Part 1: Classification by using data obtained from
the behavior tests against fire.

This standard covers the behavior of all structures, including products used in conjunction with structural
elements, against flame.

Provisions for Inspection and Test:

If Rule / Test Is Not Needed To Be Applied To Sample (Not Applicable To Sample) ~ NU
If the Specimen Fits the Rules (Passed) P
If the Specimen Tested Does Not Comply with the Rules (Left) L
If there is a Rule / Experiment Not Applied for Any Reason (Unable) U

Sample Number 1 2 3 4 5 6
Ignition (Yes / No) No No No No No No

'Whether the flame is spread (Yes / No) No No No No No No

Flame Spreading Time - S = - N -

Combustion on Filter Paper (Yes / No) No No No No No No
IRESULT ) P P P P P

Observations: Samples had ignition. The flame did not reach the measurement line within the experimental period. No dripping,
melting and burning, filter paper did not burn.

Related Product Standard and Citations: Fire Response Test (EN 13501-1 A1 Class)
Conditioning Details: The test samples were conditioned at 23 + 2 ° C and 50 + 5% relative humidity at EN 13238
according to 4.3 C,

Class A1 (TS EN 13501-1 matter |A product for determination of conformity to Class A1, subject to exposure to TS
8.3) EN ISO 13501-1 (test period TS EN ISO 1716, TS EN I1SO 1182) kullanilarak.

Length 550 mm, Width 20 mm, Thickness - mm

Test Sample (12mm thick on calcium carbonate sheets)
Exposure Requirements Surface exposed to flame

RESULT: Tests and tests were carried out according to European Standard No. TS 13501-1 Al. The product has passed
the test successfully.

“The result of this experiment is related to the behavior of the test specimen of a product under the special conditions in which the test is applied; Not a single criterion for

assessing the potential fire hazard of a product under actual use. ”
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Reaction to fire

The combustion class of the product (Euroclasses) must be determined according to EN 13501-1.

TS EN 13501-1 - Flammability Test (TS EN ISO 1182)

This test is applied to determine whether the contribution of a product to a fire is significant regardless of the end use of a
product. This test relates to Class Al and Class A1ff classes.

Matter Rule / Test Result / Evaluation Decision
5 Test Sample
The specimen should be cylindrical, the volume of each 45 mm in diame_ter and 50 mm in
specimen should be (76 * 8) cm3, diameter (45 (+ 0/ -2) mm) height. ; PASS
and height (50 + 3) mm. (76 cm?)
6 Conditioning

Conditioning Time: 1 week
Conditioning Temperature: 23 +
2 ° C Conditioning Humidity: 50 +

Test samples shall be conditioned as specified in EN 13238,
The test samples should be dried and tested for 20 hours to
24 hours in an air-circulating oven with a temperature of (60 +

A 5% PASS
5) C EN 13238 4.3 Conditioning for fixed period
it must be allowed to cool to ambient temperature in a a) Minimum conditioning period of one
desiccator before being held. The mass of each sample should be weeks:
determined with a sensitivity of 0.01 g before the experiment. 2) cement based products;
8 Display of results
The mass loss measured mass loss is calculated and
recorded in% for each of the five test samples.
8.1 1. test 1.13 MJ/kg

Flammability The measured total time of continuous
exacerbation is calculated and recorded in seconds for TS ENISO 1716
each of the five test samples.

8.2
Note 1: TS EN 13501 -1 Class A1 Homogeneous and nonA PASS
homogeneous products must meet the 1t < 30 ° C and ,m ve 50% and 2. test 1.14 MJIkg
tf = Os criteria.

8.3

Note 2: TS EN 13501-1 Class A2 Homogeneous and non-
homogeneous products must meet the At < 50 ° C and Am olmayan TSENISO 1716
50% and tf Sinif 20s criteria.

Note 3: TS EN 13501-1 Class Homogen products shall meet the PCS ojen 2.0

M) / kg criteria.

3 test | 1-13MJlkg

TSENISO 1716

Classification of COTTON PLASTER according to TS EN 13501-1 according to the behavior against fire:

PR33-F01/08.10, 8‘R .im 20174
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Results
f conti
Test method Parameter Number of tests elseniiuog .
parameter Suitable
parameter
FIGRAo,om! (W/s) 3 40,5 )
LFS > kenar 3 () Hayir
TS EN 13823 THReo0s(MJ) 3 1,9 )
SMOGRA (m?/s?) 3 60,0 ()
TSPgoos (m ) 3 90,7 )
Drops and droplets (s) 3 (") Hayir
(-): Not applicable
(1) Exposure of the surface to flame
(2): Exposure of the edge to flame (c) EN 14509: 2014 standard C.1.2.2.a)
Test method Parameter Parameter Compliance criteria
FIGRAp > mJ [W/s] 40,5 <120 (B)
THRg00s (MJ) 1,9 <7,5(B)
LFS < kenar () Evet(B)
TSEN 13823 SMOGRA [m?/s?] 60,0 <180 (s1)
TSPsoos [M ] 90,7 <200 (s1)
burning drops / particles burning time No No (d0)
(s)
(-): Not applicable
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Classification of COTTON PLASTER based on fire behavior:

Al
Additional classification for smoke formation:
s1

Additional classification for burning drops / beads:
do

Reaction to fire for COTTON PLASTER

Flammability Behavior Smoke Burning Drops
A1 - S 1 : d 0

2. MOISTURE RESISTANCE TEST

ASTM D2247
This application covers the basic principles and operating procedures for testing the water resistance of coatings by
exposing coated samples in an atmosphere maintained at 100% relative humidity of the coated samples.

Environmental
Sample Name Test Standard vy Result
conditions
o o
Cotton Plaster iy s ASTM D2247 S50 Gys IR No View Changes.
Resistance 336 h

General Evaluation, The sample of cotton plaster was exposed to 100% humidity

at 38 °C for 336 hours (14 days) and the appearance of cracking, discoloration and
appearance did not occur.
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2. SOUND INSULATION TEST

TS EN ISO 717-1
This standard covers building elements, such as walls, floors, doors and windows, and single number quantities of
insulation against airborne noise in buildings and the rules for determining these quantities.

Test results
The weighted noise reduction index obtained according to TS EN ISO 717-1 standard is given below.

Rw(C;Ctr)=32,6(-1,6;-3,8)dB

Frequency R
Sound insulation F 1/3 octave

[Hz] [dB]
=0 p—— , 50 33,0
= A~ ) 63 39,04
g 0 80 32,0
E 40 100 342

f o) 3
s ¥ 125 291
$ 20 160 28,4
g 10 ' 200 32,6
Z 50 100 200 400 800 1600 3150 5000 250 30,7
g Audio Frequency (Hz) 315 32,8
a 400 33,6
s SOURCE SOUND s TEST SAMIPLE 500 37’2
630 38,8
800 412
1000 42,0
1250 46,5
1600 46,7
2000 443
2500 51,5
3150 52,9
4000 58,6
5000 62,7

* Minimum values

General Evaluation; As a result of the test, the Rw value is 36.2 dB.
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] Microorganism | Staphylococcus aureus ATCC 6538 P (Gram (+))
Sample Name of the Reproduction Logarithmic Reduction
Microorganism (cfu/cm?) Log (cfu/cm?)
Contact moment | After incubation Log (A) Log (B)
(0 saat) (245,35°C)
Untreated Control 3.75x10° 1x107 3.57 7
Sample Result (cfu/cm?) Logarithmic Reduction
After incubation (24 s, 35° C) Log (C) (At)
Treated 1.38x107 4,32
Log (R)=B-C R=2.68
Effective
| Microorganism | Escherichia Coli ATCC 8739 Gram (-)
Sample Name of the Reproduction Logarithmic Reduction
Microorganism (cfu/cm?) Log (cfu/cm?)
Contact moment | After incubation Log (A) Log (B)
(0 saat) (24 s,35°C)
Untreated Control 5x10° 1.13x107 3.69 7.05
Sample Result (cfu/cm?) Logarithmic Reduction
After incubation (24 s, 35° C) Log (C) (At)
Treated 1.26x107 458
Log (R)=B-C R=247
Effective

R: Antibacterial activity A: Average logarithmic value of the untreated sample immediately after incubation. (0 hours contact moment) B: Average logarithmic value

of untreated sample at the end of 24 hours. A: The average logarithmic value of the processed test sample at the end of 24 hours.

General Evaluation; According to JIS Z 2801: 2012 method, antibacterial activity value should be R > 2
and Cotton Plaster is antibacterial.
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